
Full Scale Study of Chemically Enhanced Primary Treatment in
Riviera de Sao Lourenco, Br '

MSSACHUSET TS INSTITUT E
By MF TECHNOLOGY

Mike R. Bourke Jr. 3 0 2000

Bachelor of Science in Civil Engineering and Enviro S
Loyola Marymount University, 1999

SUBMITTED TO THE DEPARTMENT OF CIVIL AND
ENVIRONMENTAL ENGINEERING IN PARTIAL FULFILLMENT

OF THE REQUIREMENTS FOR THE DEGREE OF

MASTER OF ENGINEERING
IN CIVIL AND ENVIRONMENTAL ENGINEERING

At the

MASSACHUSETTS INSTITUTE OF TECHNOLOGY

June 2000

@ 2000 Mike R. Bourke Jr.
All rights reserved.

The author hereby grants to MIT permission to reproduce and to distribute
publicly paper and electronic copies of this thesis document in whole or in part.
[...]
possible. In the US, this practice is almost unheard of. So clearly, given the current structure,

methodology, and mindset of American design-firms, it is extremely difficult to introduce a new

practice to this industry, no matter how good it may be.'7

" Harleman, D.R.F. and Murcott, S. pp. 75-80.

- 25 -

Full Scale Study of CEPT in Riviera de Sao Lourenco, Brazil Background and CEPT Case Studies



4.3 Existing CEPT Plants and New Developments

CEPT is becoming increasingly more common throughout the developing world because it is a

simple, low-cost method of effectively treating wastewater. CEPT has begun to gain popularity

around the world since the first highly publicized success story in San Diego, CA. Because

much of the United States already has existing wastewater treatment systems, the main focus for

new implementations of CEPT has been in developing countries, although there are several

plants in the US that do use CEPT. This technology has actually made its way to many of the

largest cities in the world, as shown below in Table 2:

Table 2: World's Largest Cities (1995) and CEPT Wastewater Projects 1

2 Sao Paulo, Brazil 16.4 2.01% full-scale test

3 New York, U.S.A. 16.3 0.34% full-scale test

4 Mexico City, Mexico 15.6 0.73% full-scale test

7 Los Angeles 12.4 1.60% full-scale operation

8 Beijing, China 12.4 2.57% pilot test

10 Seoul, Republic of Korea 11.6 1.95% bench-scale test

?_ Rio de Janeiro, Brazil 10 full-scale test

19 Cairo, Egypt 9.7 2.24% full-scale operation

? Hong Kong 6 full-scale operation

? Budapest, Hungary 2 full-scale operation

There are however several other CEPT facilities that are not on this list. The remainder of this

section will look at three representative CEPT plants. The first is the flagship CEPT facility,

Point Loma in San Diego, California. The next two are the only two other CEPT plants in Brazil

with full-scale test data available: ETIG, in Rio de Janeiro, and Ipiranga in Sao Paulo.

- 26 -

Background and CEPT Case StudiesFull Scale Study of CEPT in Riviera de Sao Lourenco, Brazil



4.3.1 Point Loma in San Diego, CA

The Point Loma Wastewater Treatment plant is an important plant to review because, as

mentioned previously, it is has been a major catalyst in the promotion of CEPT around the world.

The motivation for the implementation of CEPT at Point Loma was largely geared towards

finding a way to comply with California State's Ocean Protection Plan that passed in 1985. This

newly implemented plan required wastewater treatment plants with ocean outfalls increase their

suspended solids removal to 75% or better. At that time, and to this present day, Point Loma

only has a one-stage treatment plant, which prior to 1985 was conventional primary treatment.

In addition to this new imposition placed by the state, the treatment plant was already suffering

due to the increase of population, causing the system to be greatly overloaded. Faced with this

desperate situation, the plant operators turned to the age-old method commonly used in potable

water treatment plants, chemical treatment. The plant was subsequently retrofitted for chemical

addition quickly and at a low cost.'9

The treatment train at Point Loma begins with bar screens, then several pump stations before

entering the core of the treatment plant. Upon entering the main portion of the plant, the

wastewater traverses through aerated grit tanks, followed by one of 12 rectangular chemically

enhanced primary sedimentation tanks. The wastewater is dosed with 25 mg/L ferric chloride

prior to entering the grit tanks, and dosed with 0.10 mg/L of anionic polymer following the grit

tanks, and prior to the sedimentation tanks. The grit removed in the grit chamber is dewatered

with a cyclone separator. The dewatered grit is subsequently hauled off to a landfill in Arizona,

18 Murcott, S., Harleman, D., 2000.
19 Harleman, D.R.F., Murcott, S., 1999, pp. 77.

- 27 -

Background and CEPT Case StudiesFull Scale Study of CEPT in Riviera de Sao Lourenco, Brazil



Full Scale Study of CEPT in Riviera de Sao Lourenco, Brazil Background and CEPT Case Studies

and the supernatant is reintroduced into the influent wastewater stream at the start of the

treatment train.

After the wastewater passes through the grit tanks and enters the clarifiers, it remains in the tanks

to settle for an average of 1.5 hours, which is the detention time of the sedimentation tanks.

These tanks are equipped with baffles to ensure horizontal flow and a consistent detention time.

The tanks operate with an average overflow rate of 2000 gpd/ft2. The sludge collected in these

tanks is treated with a two-stage digester system. Refer to Figure 2 below for a detailed

schematic flow diagram of the entire treatment train.

pe *I
* . . .. ..a.

e SN& a

bufor

I -I
a U
I a
I U
I I

I a
a I

I I
I I
I a
a a
S a

I a
*----------

36Ob*~ P~

~a.... . ..

*me*

* To"

I * aM

* I I

* _slow&

* ~1I
V. me - at

*d 6~

-111111 - s. Oa t

Figure 2: Point Loma Wastewater System Flow Schematic20

20 Metropolitan Wastewater District. "The City of San Diego: 1998 Annual Reports and Summary, Point Loma
Wastewater Treatment Plant, Point Loma Ocean Outfall." 1998, pp. II-5.

- 28 -

am



The metal salt (FeCl3) dosing system consists of a 10,000-gallon storage tank and a 2-

horsepower centrifugal pump. The polymer dosing system consists of a 6,500-gallon storage

tank, which feeds a smaller dosing tank. The polymer is then pumped to the flumes of the

sedimentation tanks for injection.

The Point Loma Treatment plant currently serves 1.8 million citizens in the San Diego area. The

plant treats on average 187 million gallons per day (MGD), and has a peak capacity of 240

MGD. As depicted in Table 3 below, Point Loma achieves very close to what is considered

average removal efficiencies for CEPT plants. The removal efficiencies outlined in the table are

the average numbers for 1998. Through analysis of the data itself, it can be seen that the data is

quite consistent throughout the year. For instance, for TSS the annual average is 86%, while the

lowest monthly average in the year, is 76%, and the highest monthly average is 90%.1,22

Table 3: Point Loma Removal Efficiencies in 199823

TSS 277 38 86.3%

BOD5 247 106 57.1%

Phosphorus 6.2 0.5 92.0%

21 Gotovac, D.J. 1999. pp. 60-62.
22 Metropolitan Wastewater District, 1998, pp. 11-5.
23 Ibid. pp. II-1 - 10.

- 29 -

Full Scale Study of CEPT in Riviera de Sao Lourenco, Brazil Background and CEPT Case Studies



4.3.2 ETIG in Rio de Janeiro, Brazil

Estagio de Tratamento de Esgotos da Ilha do Governador (ETIG), is located in the state of Rio

de Janeiro, Brazil, on Ilha do Governador (Governor's Island) in Guanabara Bay. Currently,

Guanabara Bay recieves a large amount of wastewater of domestic and industrial origin. This

continuous addition of pollutants to the bay has resulted in the bay becoming highly polluted.

The water in the bay contains high levels of coliforms, and low levels of oxygen. The bay has

also been plagued with serious eutrophication problems, largely because of the high level of

phosphorus allowed to enter the bay. With these serious environmental and health problems

surrounding the bay, it was clear that a higher level of wastewater treatment needed to be

achieved. Therefore, since April 1997, ETIG wastewater treatment plant has been experimenting

with the possibility of upgrading to CEPT.

ETIG was originally constructed in 1980 with conventional primary treatment plus activated

sludge treatment. During this time frame, this was a very common and popular way to build a

treatment plant. The treatment train at ETIG is shown below in Figure 3. As can be seen, the

raw wastewater enters the treatment plant via four pumping stations. The wastewater then

travels through the 13m long, by 1.2m high grit chamber, before entering the primary clarifier.

The clarifier has a diameter of 24m and a height of 2.55m. Upon exiting the settling tank, the

wastewater enters an aeration tank, followed by a secondary clarifier, which is slightly larger

than the primary clarifier is, at a diameter of 26m, and a height of 3.23m. The sludge is

subsequently treated by a series of two digesters. The final wastewater effluent is deposited into

Guanabara Bay. Table 4 below outlines and summarizes the important design parameters.

-30-

Full Scale Study of CEPT in Riviera de Sao Lourenco, Brazil Background and CEPT Case Studies



Full Scale Study of CEPT in Riviera de Sac Lourenco, Brazil Background and CEPT Case Studies

Raw
Wastew

Primary Aeration Secc

atr P -Clarifier Tank 0 l

4 Influent Gua
Pumping
Stations

Figure 3: ETIG Wastewater Treatment Plant Schematic Flow Diagram

nabara
Bay

Table 4: ETIG Wastewater Treatment Plant Design Parameters24

Grit Chamber Length: 13m
Height: 1.2m

Diameter: 24 m
Primary Clarifier Height: 2.55 m

Length: 48.75 m
Aeration Tank Width: 9.75 m

Height: 5.35 m

Diameter: 26 m
Secondary Clarifier Height: 3.23 m

Diameter: 20 m
Primary Digester Height: 9.6 m

Diameter: 9.6 m
Secondary Digester Height: variable

Volume: 4,633 m3

The original design flow of the ETIG wastewater treatment plant is 230 L/s. From 1994 to 1996,

this is in fact close to the actual flow received, which ranged from 220 to 240 L/s. However in

1997, the average flow into the treatment plant jumped to 525 L/s, and occasionally reached a

maximum flow of 900 L/s. Thus, the existing treatment was no longer able to handle the load.

24 Harleman, D.R.F., and S. Murcott. "Low Cost Nutrient Removal Demonstration Study Report on ETIG Bench
Scale Tests Rio de Janeiro, Brasil." Unpublished Report. MIT April, 1997.

-31 -

Full Scale Study of CEPT in Riviera de Sao Lourenco, Brazil Background and CEPT Case Studies



,

In the years prior to 1997, the average removal rates of the plant were about 37% for TSS and

29% for BOD and COD.

In December of 1998 and January of 1999, a full-scale CEPT test was conducted at ETIG. The

primary clarifier flow was divided using a splitter in order to provide a control for the

experiments. Hence, one side would use chemical addition, and the other would not. The

coagulant used in during the experiments was ferric chloride at three different dosages: 56 mg/L,

35 mg/L, and 59 mg/L. Unfortunately during these test periods, the results of the test were quite

sporadic and inconsistent. Once the system ran for a few days, the system did equilibrate to

some extent. The only truly consistent results were for COD removal, which was at about 65%

removal using only 35mg/L FeCl3. The TSS results ranged from 35-76% removal, and likewise

the BOD results varied wildly, ranging from 29-75%. While the results were quite inconsistent,

the fact that high removals were achieved for at least some of the runs, shows there is a high

likelihood that good performance would be achieved if the system were studied further and

optimized.2 s

4.3.3 Ipiranga in Sao Paulo, Brazil

E.T.E. Jesus Neto, also referred to as Ipiranga, is located in Sao Paulo, Brazil, which is the

largest city in South America. This plant has been in operation for over 70 years. However, due

to the continually growing population in Sao Paulo, the existing infrastructure has been

overloaded with flows in excess of the design capacity. Consequently, the Ipiranga wastewater

-32-

21 Ibid., 1997.

Full Scale Study of CEPT in Riviera de Sao Lourenco Brazil



Full Scale Study of CEPT in Riviera de Sao Lourenco, Brazil

treatment plant was no longer able to comply with the standards set forth by SABESP, the

governing environmental agency in Brazil.

The treatment plant at Ipiranga begins by filtering the wastewater first through a bar screen, then

filters it further with a sand filter. Both of these steps occur just prior to the pumping stations,

which convey the water to a splitter box. At the splitter box, some of the flow is directed to the

254 m3 primary decanter, some goes to a stabilizing lagoon, another portion goes to an anaerobic

reactor, while the remainder by-passes further treatment and is released directly in the

Tamanduatei River. The wastewater that does go to the primary decanter will then flow to the

aeration tanks after spending on average 2.75 hours in the decanter. The wastewater then goes

through the secondary decanter, before finally being deposited into the Tamanduatei River.

While Figure 4, below, shows all of these processes, it does not include the biological activated

sludge treatment at the plant. This sludge is recycled, and some of it is reintroduced back into

the primary decanter.

- 33 -

Background and CEPT Case Studies



Raw Bar Sand
Wastewater Screen Removal

2 Pump
Stations

By-pass Tamanduatei
River

PBox SewageRie
____ Anaerobic

Reactor

Treated
Stabilizing Wastewater
Lagoon Wseae

Primary 3 Aeration -.. ySecondary -__
Decanter Tanks Decanter

Figure 4: Ipiranga Wastewater Treatment Plant Schematic Flow Diagram

While the previous figure depicts the flow process prior to the CEPT upgrade, the upgrade did

not require major changes. The upgrade simply entailed the addition of a dosing system at the

pump station. Since the pumps only pump at a constant rate, the dosing rate was determined

simply by the number of pumps operating at any given time. Each pump operated at a rate of 25

L/s, which was the average flow rate entering the primary decanter prior to the CEPT upgrade.

Since there is another pump present, the flow into the decanter can easily be doubled to 50 L/s.

At Ipiranga, the characteristic influent wastewater has on average a BOD level of 286 mg/L, a

COD level of 531 mg/L, and a TSS level of 178 mg/L. Prior to the CEPT upgrade, the primary

sedimentation tank would typically yield a BOD removal rate of 30%, a COD removal rate of

- 34 -

Background and CEPT Case StudiesFull Scale Study of CEPT in Riviera de Sao Lourenco, Brazil



Full Scale Study of CEPT in Riviera de Sao Lourenco, Brazil

20%, and a TSS removal rate of 20%. After the secondary treatment phase, the removal

efficiencies improved to 70% of BOD, 65% of COD, and 60% of TSS.

A very comprehensive set of full-scale CEPT tests was conducted in 1996 at the Ipiranga

wastewater treatment plant. The tests varied numerous parameters including flow rate, the

dosage of the metal salt (ferric chloride), and the type and dosage of polymer used. 'Type' of

polymer is either referring to a soluble or emulsion based polymer, both however are anionic

polymers. Table 5 shows the averages of the results collected by SAPESB during this series of

trials. As can be seen in the table, the removal rates through just the primary decanter went up to

as high as 63% for COD, 62% for BOD, and 80% for TSS. The overall performance of the

entire treatment plant also increased dramatically, reaching removal rates as high as 93% of

COD, 95% of BOD, and 93% of TSS. 26,27 ,28

26 Fundagio Salim Farah Maluf and SABESP. "Segundo Relat6rio do Teste de Aplicabilidade do "CE.P.T.
Tratamento Primario Quimicamente Aprimorado" ao Esgoto da E.T.E. Jesus Neto - SABESP" Unpublished
Report. 1996.

27 Fundagio Salim Farah Maluf and SABESP. "Relat6rio no. 2JN do Teste de Aplicabilidade do "CE.P.T. -
Tratamento Primirio Quimicamente Aprimorado" ao Esgoto da E.T.E. Jesus Neto - SABESP" Unpublished
Report. 1996.

28 Fundagio Salim Farah Maluf and SABESP. "Relat6rio Final do Teste em Escala Real da Tecnologia C.E.P.T. na
E.T.E. Jesus Neto (B. Ipiranga - SP)." Unpublished Report. Nov 1996.

- 35 -

Background and CEPT Case Studies



Table 5: Results of Full-Scale CEPT Tests Conducted at the Ipiranga WWTP29

DosUbe ofFe6 Doean yp lw Ratei Treatmt COD Removal O ea
(pygg.) ofty r (ids) Phase. Rt %

No Chemicals none 25 Srndary 88375

No Chemicals none 50 S ndary 87 90 7

25 0.5 (E)* 50 Primary 45 44 50
Secondary 89 87 86

50 0.5 (E)* 50 Primary 52 52 64
Secondary 92 93 91

25 0.25(S)* 50 Primary 58 60 52
[...]
regard to phosphorus removal, chemical precipitation (in-pond CEPT) was introduced at large

plants. This method is also commonly referred to as a Fellingsdam in Scandinavia. The

phosphorus removal was of particular importance because eutrophication is the primary water

quality issue in inland waters in the area.

Table 6: Removal Efficiencies of Waste Stabilization Ponds in a Cold Climate30

Season BOD7  Total phosphorus Total nitrogen
removal, % removal, % removal,

Winter 53 25 27

Summer 74 51 57

In Scandinavian countries, they have been experimenting with and using chemical precipitation

since the early 1970's. This research was provoked when numerous plants were forced to close

30 Hanaeus, J. "Wastewater treatment by chemical precipitation in ponds." Division of Sanitary Engineering, Lulea
University of Technology. September, 1991. pp. 6.

- 38 -

Background and CEPT Case Studies



,

due to poor performance in the 1960's and 70's. The research for chemical precipitation focused

initially on three methods: pre-pond precipitation, in-pond precipitation, and post-pond

precipitation. The post-pond precipitation was discarded for a number of reasons. For one, it

requires a traditional chemical treatment step, which from experience often requires a

considerably qualified operator to control the dosage. They also found that fluctuations in the

water quality of the wastewater influent to the post-precipitation step might cause considerable

operational problems. While the pre-pond precipitation also has the drawback of needing an

operator, it also has one very important advantage. This is that a major part of the sludge is

removed in the pre-precipitation step, thus the sludge accumulation in the pond is greatly

reduced. Although it should be noted that sludge is still generated in the pre-pond precipitation

and has to be removed on a daily basis.

In-pond precipitation also has its drawbacks and advantages. The major drawback being the

increased sludge production in the pond, which results in the necessity to desludge the pond at

least once a year in a highly-loaded pond. However, for ponds with a varying or average load,

the pond may accumulate sludge for many years before needing to be desludged. On the other

hand, the major advantages of in-pond precipitation are that there is much less operator

attendance required, and that both capital and maintenance costs are considerably lower. For

these reasons, in-pond precipitation has become the most popular method treatment method in

practice, with nearly one hundred such plants in Sweden alone!

To help understand the effectiveness of this process, the aforementioned scholars reviewed and

studied numerous plants in Scandinavia. As can be seen, in Table 7 below, many of the plants at

-39-

Full Scale Study of CEPT in Riviera de Sao Lourenco Brazil



the time of the study were using very high chemical dosages, some as high 350 mg/L. This table

also illustrates the size of the ponds, the flow rates and loading experienced. Table 8, also

below, shows the average removal efficiencies that these plants were achieving. With the

exception of one plant, which showed unusually poor results, the average removal of COD for

the plants was 72%. The phosphorus removals were also quite high, with an average of 83%,

which is quite an improvement over the removals that were achieved without chemical

precipitation. Actually, another plant in Ruuki, Finland not included in the table, achieved

phosphorus removal rates as high as 98%. The last item that the table shows is Suspended Solids

removal rates, which on average were about 85%.

Table 7: Operating Conditions of Various Chemical Precipitation Ponds in Scandinavia3'

Location Pond Numb. Max. Mean Mean Mean org. Load at Nean prec. Point
area of flow resid. load max PE dosage of prec.
02 ponds PE 43/d timed gC00/v 2 'd m2IPE g/m3  addit.5 )

Losby,1 1 5700 1 1800 450 18 29 3.7 155j 1

31 Odegaard, H., Balmer, P., Hanaeus, J. "Chemical Precipitation in Highly Loaded Stabilization Ponds in Cold
Climates: Scandinavian Experiences." Wat. Sci. Tech. Vol. 19, No. 12, pp. 74, 1987.

-40-

NordseterN

Stugun.S

LungsjOen.S

EdsaasdalS

Bjernrike.S

1) These plants are no longer In operation. 2) A12 (S04)3 . 14-160 2 0. 3)Felg1 . 4) Ca(0k) 2 -5) Inlet to pond number.

Full Scale Study of CEPT in Riviera de Sao Lourenco, Brazil Background and CEPT Case Studies

13000

8000

9300

1425

6800

6750

6400

800

1000

70

1200

1500

2100

260

260

19

56

80o

9

31

30

110

157

124

140

9

24

1.5

3.3

3.5

2.0

10.0

9.3

20.3

5.7

4.5

852)

1502)

1002)

363)

3504)

1502)

2

2

1

2

2



Table 8: Operating Conditions of Various Chemical Precipitation Ponds in Scandinavia32

LOCATION COO, g/m/ Tot P, g/mi SS, g/nm
in out % In out % in out 4

LosbyN 426 136 68 9.1 2.2 70 283 53 81
Kjeller,N 864 265 69 8.8 1.7 81 672 48 93
Nordseter.N0 265 83 69 4.9 1.2 76 152 30 80
Stugun,S 652 109 83 7.1 1.1 85 - - -

Lungsjoen,S 109 80 27 3.1 0.39 87 - - -

Edsaasdal.S 398 126 68 6.2 0.38 94 - - -

Bjarnrike.S 2.92 66 77 3.6 0.32 91 - - -

Since the only plant above that showed poor performance was using an iron salt, it is important

to look at other plants that are also using iron salts. In Table 9 below, the BOD levels for three

Finnish plants using iron salts are shown. While the removal rates are not shown, they compute

to 43% at Polvijarvi, 80% at Joutsa, and 88% at Ruuki. Therefore, the average BOD removal

rate was 77%. This was accomplished with a dosing rate of only 10-15 mg Fe/L.

Table 9: Values of BOD7 in Three Finnish Plants Using Iron Salts for In-Pond Precipitation 36

Through the results found in Scandinavia, it has been shown that in-pond CEPT actually

achieves very similar results to that of the pre-pond CEPT, which is currently being promoted

3 Ibid. pp. 74.
* Ibid. pp. 71-77.
3 Balmer, P., Bjarne, V. "Domestic Wasteater Treatment With Oxidation Ponds in Combination with Chemical
Precipitation." Prog. Wat. Tech., Vol 10, Nrs 5/6, 1978, pp 867-880.
35 Hanaeus, J., 1991, pp. 1-29.
36 Ibid. pp. 20.

- 41 -

Background and CEPT Case StudiesFull Scale Study of CEPT in Riviera de Sao Lourenco, Brazil



around the world. One additional note that should be made with regard to pre-pond CEPT, is

that one of the claims made by these scholars may not being entirely true today. This is that pre-

pond CEPT is much more expensive to maintain in part due to the necessity of having a highly

trained operator. However, with current automated dosing systems, this cost and effort can be

reduced. Also, one major point of recent study with regard to pre-pond CEPT, is the

optimization of chemical dosages to reduce the amount of sludge production, which could

certainly be transferable to in-pond CEPT. Doing this would reduce the frequency that the ponds

need to be desludged, and would therefore translate to additional cost savings.

- 42 -

Full Scale Study of CEPT in Riviera de Sao Lourenco, Brazil Background and CEPT Case Studies



CHAPTER 5 - FULL SCALE STUDY AT RIVIERA

5.1 Introduction to Riviera de Sao Lourenco, Brazil

Riviera de Sao Lourenco is a small resort community located on the coast of Brazil about two

hours to the northeast of Sao Paulo, the largest city in South America, and about 6 hours to the

south of Rio de Janeiro (See Figure 5). The resort area was designed, built, and is now

maintained by Sobloco Construction Company. The community began very small, but in recent

years, the population has begun to increase rapidly. During the majority of the year, the

population is about 40,000 persons. However, during the summer months, which are from

December through early March, the average population soars to about 80,000. In coming years,

this peak population is projected to increase to 100,000 persons, and possibly even higher.

- 43 -

Figure 5: Map of Brazil Showing the Approximate Location of Riviera de Sao Lourenco

Full Scale Study at RivieraFull Scale Study of CEPT in Riviera de Sao Lourenco, Brazil



As a result of this huge influx to Riviera, the wastewater treatment system as it was originally

designed is unable to handle the extra loading that occurs. The flow and loading more than

double during this 3 month period, and since the wastewater treatment plant was not designed to

handle this magnitude of loading, the treatment plant is unable to meet environmental

regulations.

This situation is perfectly suited to be solved through the implementation of CEPT technology.

As was discussed previously, one of the primary reasons to use CEPT is to upgrade an

overburdened wastewater system. This is because, through the addition of chemicals and

polymer, coagulation and flocculation is increased. Since this is increased, the floc size is also

increased, and therefore the settling rate is increased. Since the particulate matter is settled

faster, a larger amount of flow can be treated in a relatively small settling tank (compared to a

conventional primary treatment settling tank). By constructing the settling tank, a large amount

of the solids and organic matter will be removed before the wastewater even reaches the

biological portion of the treatment plant. The lower loading on the biological portion of

treatment will also improve the efficiency of this part of the plant, and of the system as a whole.

5.2 Characteristics of the Riveira WWTF

The treatment facility at Riviera was a typical biological wastewater treatment facility, as is

commonly used for small communities. The original treatment plant was comprised of a

pumping station, one anaerobic lagoon, and three facultative lagoons. Among other things, the

upgrade to use CEPT involved the construction of two large settling tanks. The most important

design parameters of the system are summarized below in Table 10:

- 44-

Full Scale Study of CEPT in Riviera de Sao Lourenco, Brazil



Full Scale Study qf CEPT in Riviera de Sao Lourenco, Brazil Full Scale Study at Riviera

Table 10: Summary of Riviera Wastewater Treatment Plant Design Parameters

Pump 1: 89 m3/hr
Pumping Station - 3 Constant Flow Pumps Pump 2: 526 m3/hr

Pump 3: 665 m3/hr

Distance From Pumping Station to Feed 2841 m
Channel

Feed Channel Length: 33 m
Width: 1.5 m

Flocculation Chambers (2) Length: 23 m

Length: 30 m
CEPT Clarifiers (2) Width: 6 m

Depth: 3.7 m

Depth: 3.2 m
2Anaerobic Lagoon Surface Area: 6,600 m

Volume: 21,120 m3

Depth: 1.5 m
2Facultative Lagoons (3) Surface Area: 45,000 m

I_ Volume: 67,500 m 3

5.2.1 Plant Dimensions, Layout, and Specifications

Figure 6 below shows the schematic layout of the wastewater treatment process in Riviera. The

wastewater is collected through a sewer collection system, which encompasses Riviera, and ends

up at the final pumping station. While at the final pumping station, the wastewater is dosed with

a metal salt (i.e. ferric sulfate).

- 45 -

Full Scale Study of CEPT in Riviera de Sao Lourenco, Brazil Full Scale Study at Riviera



Full Scale Study of CEPT in Riviera de Sao Lourenco, Brazil Full Scale Study at Riviera

EFFLUENT TO RIVER

Figure 6: Schematic Layout of Wastewater Treatment Process at Riviera

The wastewater exits the final pumping station via a combination of two 150 mm ducts, and 2

300 mm ducts. Which of the four pipes that are used is determined by which of the three pumps

is operating at a given time. The raw wastewater now dosed with the metal salt travels 2841m to

the feed channel (See Figure 7). The feed channel is 33m long and 1.5m wide and is fed by three

pipes carrying the wastewater. Towards the end of the feed channel is a Parshall flume. At the

Parshall flume there is an ultrasonic flow meter. This flow meter is calibrated with the polymer

dosing system, located in the same place, to adjust to the proper dose of polymer.

- 46 -

Full Scale Study at RivieraFull Scale Study of CEPT in Riviera de Sao Lourenco, Brazil



Full Scale Study of CEPT in Riviera de Sao Lourenco, Brazil

Figure 7: Feed Channel, Parshall Flume, Flow Meter, and Polymer Dosing

On exiting the Parshall flume, the wastewater drops about a meter and passes through the bar

screen (See Figure 8). After passing through the bar screens, which are cleaned manually on a

regular basis, the wastewater enters two parallel flocculation chambers (See Figure 9). These

chambers, formerly the grit boxes under the original non-CEPT design, are each 23m long.

Through the whole length of the grit boxes there are air hoses on one side of each chamber about

20 cm apart, with the ends submersed in the wastewater. By placing these air hoses on one side

and injecting air as the water passes through, a helicoilodal motion is generated in the chamber.

This motion aids in the floc formation.

- 47 -

Full Scale Study at Riviera



Full Scale Study of CEPT in Riviera de Sac Lourenco, Brazil Full Scale Study at Riviera

Figure 8: Bar Screen

Figure 9: Flocculation Chambers (23m long)

In the original system, and when the CEPT clarifiers are offline, the wastewater then passes into

the anaerobic lagoon. It does this by traveling down a small channel next to the lagoon where it

is fed into several pipes, which direct the wastewater beneath the surface of the lagoon.

- 48 -

Full Scale Study of CEPT in Riviera de Sao Lourenco, Brazil Full Scale Study at Riviera



When the CEPT clarifiers are online, then the wastewater, instead of entering the lagoon directly,

travels down a channel that is a continuation of the aerated floc chambers, and into the CEPT

clarifier. The two parallel clarifier tanks are 30m long by 6m wide by 3.7m deep. The water

enters the clarifiers through three gates at the top of the tanks (See Figure 10). On entering the

tank, the wastewater is diffused by a large plastic baffle just within the tank.

Figure 10: Entrance to the CEPT Clarifier Tanks

Once in the tank, the wastewater that has been flocculating begins to clear as the floc settles. In

the tank, sludge-scrapers run the length of the clarifier with the purpose of pulling this settled

floc to the sludge weir at the end of the tank (See Figure 11). Once this sludge is gathered, it is

intermittently pumped out of the weir and into a storage tank, where it is dosed with a lime slurry

to stabilize it. This means that there is also a lime pump to accomplish this task. The sludge

pump is operated by the plant personnel, and turned on occasionally and run until it visually

appears that more wastewater than sludge is being pumped, at which point it is turned off.

- 49 -

Full Scale Study at RivieraFull Scale Study of CEPT in Riviera de Sao Lourenco, Brazil



Full Scale Study of CEPT in Riviera de Sao Lourenco, Brazil Full Scale Study at Riviera

Figure 11: CEPT Tank and the Sludge Scrapers

In addition to this process of sludge removal from the clarifier, there is also a scum scraper at the

surface of the tank. This is essentially just a pipe with a slit in it, as seen in Figure 12. This is in

place to remove any floating floc or other floating materials that may have passed through the

bar screen. Once the scum has entered the pipe, it is also pumped by a third pump into the

liming tank.

- 50 -

Full Scale Study at RivieraFull Scale Study of CEPT in Riviera de Sao Lourenco, Brazil



Full Scale Study of CEPT in Riviera de Sac Lourenco, Brazil Full Scale Study at Riviera

Figure 12: Scum Scraper Located at the Surface of the Clarifier Tank

While the ultimate CEPT design is to have both clarifiers operational at the peak season, January

- March, for the year 2000 only one tank was online. The other tank was being used as the

temporary storage for the sludge. However, the ultimate design is for each tank to be able to

handle the peak flow from 40,000 people, which is estimated to be 8,400 m3/day. So, with one

tank running during the peak season, the peak Overflow Rate (OFR) can be calculated as

follows:

OFR (m/day) = (Q / Asurface) = (8,400 m3/day) / ((30m) x (6m)),

Where,

Q is the max flow rate in peak season, and